
T220-300

17

2

13

14
4

7

15

6

16

8 9 10

11
12

D

C

Item Part Code Description Remarks
2 64639 STICKER, SAFETY, POLE CHAINSAW KIT C, D
4 77438 ALU. POLE ADAPTATION SLEEVE KIT C, D
6 83842 HARNESS BLOCKING PLUG KIT D
7 123951 GRIP TOOL POLE TELESCOPIC KIT C, D
8 123952 Telescopic pole holding ring
9 100017 123951 inner part

10 09278 CHC M5-12 Z FC CL8.8 SCREW
11 73693 TREATED LOCK NUT HT M5 CL8
12 100018 Fixed pole end
13 67715 FULL HARNESS, CHAINSAW, BCL135
14 Extensible pole tube KIT C, D
15 67801 POLE TUBE, 220-300, INT, EQ. KIT D
16 41619 SCREW, PLASTITE, CB-Z 3-8 KIT D
17 76641 BCL135 CARRYING STRAP
C 123949 EXT. POLE TUBE BCL135 W/LABELS KIT D
D 124001 COMPL. POLE TUBE BCL135

BCL135
POLE

WWW.SNAEUROPE.COM



32
30

27
26

33

25

31

1424 23 22 20

21

1719

9
8

10

13

1215

14
16

18

29

37

4

43

3

42
39

38

34

40

41

35

36

2

1

65
7

11

28

A

C

B

D

Item Part Code Description Remarks
1 123972 ORIENTATION ADJUST KNOB COMPL
2 66344 HALFCASING+SEAL+BEARING+STATOR
3 71166 SCREW ALTRACS WN5112Z 30X6
4 64236 INSULATOR MOS
5 124328 Pole saw chain cover
6 BCL13G10 CHAINSAW GUIDE 10IN KIT D
7 BCL1358 CHAINSAW CHAIN FOR 10IN GUIDE KIT D
8 64450 TIGHTEN.HDLE RAPID CHAIN GUIDE
9 64449 CLAMPING PLATE, GUIDE KIT B

10 Pole saw head plastic cover KIT B
11 64249 CHAIN TENSIONER HOLDING PLATE
12 64250 SPRING, CHAIN TENSION
13 64251 LOCKING BLADE, CHAIN TENSION
14 64238 SCREW ALTRACSWN5152 40X20ZNBLK
15 64252 RETURN SPRING, LOCKING BLADE
16 66633 GRASPING HOOK
17 64376 RING TRUARC STD THICKN. Ø3.2
18 64147 CHAIN GUIDE SKID
19 64368 CHAIN TENSIONER CENTERINGPRISM
20 64854 WASHER, FRONT, CHAIN SPROCKET
21 01357 EXTERNAL CIRCLIP 12MM KIT C
22 79087 Sprocket 9 tth BCL132-135 KIT C
23 64248 WASHER, CHAIN SPROCKET FLANGE
24 66343 HALF-CASING RIGHT
25 09438 NUT FLAT HM M 6 Z KIT A
26 39888 INSERT M5 KIT A
27 Right half head-pole connection KIT A
28 BCL135 Top part view - part 28 KIT A
29 64443 SCREW DELTA PTWN5451 20X06ZNBL
30 Left half head-pole connection KIT A
31 65058 SPACER, POLE SUPPORT KIT A
32 06069 SCREW CHC M 5-30 FC CL8.8 KIT A
33 65012 SCREW, ALTRACS 40X16 ZN BLACK KIT A
34 64861 SCREW ALTRACS WN5152 30X10
35 66339 ROTOR ASSY 20MM
36 64150 CABLE PASSAGE
37 73263 SUPPORT RING, OIL HOSE 1
38 64151 PIPE COUPLING, 2.5/2.5
39 73264 SUPPORT RING, OIL HOSE 2
40 64197 CABLE CLAMP TOP PART
41 64370 WASHER, CRINKLED SPRING, Ø19
42 64146 OIL INLET FLEXIBLE CUP
43 64353 CHAINSAW MOTOR CONTROL BOARD
A 64675 MAGNESIUM POLE SUPPORT
B 123967 CHAIN HOOD + MAGNET
C 79087 SPROCKET KIT 9TTH  BCL132-135

BCL135
TOP PART

WWW.SNAEUROPE.COM



Item Part Code Description Remarks
1 Handle holding nut KIT A
2 Left half pole saw handle housing KIT A
3 64150 CABLE PASSAGE
4 64442 NUT H M5 WHITE ZINC PLATING KIT A
5 09281 CHC M5-25 Z FC CL8.8 SCREW
6 123948 Oil container cup
7 Right half pole saw handle housing KIT B
8 64262 SCREW CHC M4-18 Z CL8.8
9 67676 SPRING, SAFETY TRIGGER KIT B

10 123946 MAIN TRIGGER KIT B
11 Sealing joint KIT B
12 67715 FULL HARNESS, CHAINSAW, BCL135
13 123941 SAFETY TRIGGER
14 64151 PIPE COUPLING, 2.5/2.5 KIT C
15 66390 OIL RESERVOIR
16 64263 BCL135 PCB
17 Peristaltic pump inner part KIT D, E
18 Peristaltic pump bearing KIT D, E
19 Motor.pump prepared KIT E
20 64164 CUP, CONTROL SEAL
21 73263 SUPPORT RING, OIL HOSE 1
22 40370 SCREW PLASTITE K40*14 ZJ
23 Hose KIT C
24 69646 TUBE SUPPORT, PUMP INLET KIT C
25 64149 CABLE CLAMP, GRIP
26 77578 BCL13 SWITCH
A 123942 HALF HANDLE, LH, PREPARED
B 123944 HALF HANDLE, RH, EQUIPPED
C 66337 PERISTALTIC PUMP HOSE KIT
D 82071 PERITALTIC PUMP BCL13
E 80364 MOTOR + PUMP KIT BCL135

BCL135
BOTTOM PART

WWW.SNAEUROPE.COM

2

20 16 26

4

3

25

22

14

15

11

10

9

6

7

8
12

18
17

18

19

14

1

13

9

523
24

21

A

B

D

E

C


